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SEAR &2 CERTIFICATE No. : SB0033730

JFE Bars & Shapes Corporation
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(ASHEE) Y.P.orY.s.| T.S. Y.R. j%}: El | TEsT C | Si i Mn P | S Ni Cr Mo v Ceq
N/mm2 K 1] 180° X100 X 1000 X100 | X100| X 1000|1000 X100
G N SLZB QUANTITY | MASS Ty Tado- 2% |MIN| R= [MAX |MAX [MAX [MAX [MAX
‘ mm kg| 295| 600 16 | 1. 5D 27 55| 150 50 50
4-A0281 | D16;X 4500 200 37y| 512 24, GooD:| 17| 14| 49| 45 2Q| 12 28| 48 5 33
(5B95435) f 1, 404
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We hereby certify that the material described herein has been tested and inspected with satisfactory result in accordance with the requirement of the above specificaLtion. MAMAGER OF
QUALITY ASSURP\NCE_ SEC
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